Grupp 11 / Section 11

Hydraulscheman
Hydraulic Schematic

Innehall / Contents Sida / Page

Tryckinstillning, LS tryckbegransning Pressure setting, LS pressure limiting........c..cooceeveevervenieneencenennens 2
Hydraulschema / Hydraulic SCHEMALIC ......cc..eeviriiiieiiiiieeee ettt sttt 3



Tryckinstallning, LS tryckbegransning
Pressure setting, LS pressure limiting

R oo B

Funktion
. - [ l Function
100 Bar e =
; ) 2 . 5 Grip Hoger
i 5 150 Bar ..
— = Right Grapple
100 Bar = 3 B
S ~ %% Ackumulering
L S 1083 ) ccumulator arms
120 Bar — TQE:@ |
=)= S Oyl 50 gge M
. ~ e Tilt
100 Bar = Tﬁs@ |
S ~ 70 B Hlinga Utfin
SR \ 3% Saw Disk Out/In
Not Used C a1 = = E
0T use = = @] . .
=)= = ~ %% Rofation Klinga
it = A 250 Bar . .
Saw Disk Rotation
100 Bar Ny,
i ] %% 150 Bar Grip Vdnster
— Left Grapple
125 Bar D 5 QE
69 | = =
=5 [ o 125 Bar Rotator
L 1T % Rotator
135 Bar = Tﬁs@
S s =~ Nivellering
N = W, I%LBS Bar .
= Levelling
H ((3 H
b o

s
I
C16 Ci6. G11  |140408
Hydraulscheman Grupp / Section 11
FoResT Hydraulic Schematic Sida / Page 2




FOREST

C16

Hydraulscheman
Hydraulic Schematic

Bttt bttt R e o — -
! =1 1 _ - < 7 T — T = 100 bar |
| Grip Hoger \ 8 F_‘T]‘}” & kY |
i Right Grapple 8 M é E?G i
! S Z— bl
| _ | 5 ;’-1" it T Tk ] — 150 bar |
= T et P |
=0 | ' = i
i : o — 1 - s T —3FTHA 100 bar |
. Accumulering g ~ HE | |
| Accumulator arms | 3 E ot
: 2 I
! < 5 SERy L ._:____L_Tét‘ i1 110 bar :
. | JEE] 2 T 7 -
Sesidan 4 |, gE]{}' e\ /A P | |
| s,
| |
See page 4 ! - - - R ot |
! Tilt : ﬁl}” TR R !
i Tilt L8 o St |
| T T e |
| ] 5 T - I
: ggj'!}h N ' L@ |
- Lo _ - _ b
! = — < ’ = — 100 bar |
| Klinga ut/in 3 F_‘T]‘}” & ¥ |
i Disk out/in 3 ) | ?’4 i
. = [ —— ol "1 |!
- B L — 70 bar |
= || =SB |
- - s
[ —_— " gl
i l_ : . = < : 1 T 3 Not used | -|
- Rotation Klinga ] & kY | |
I i Disk Rotation S ) =g i
! | | <) r———+ Sl 250D, I |
. T T T T L — ar
] N2 i ]
H ' e !
N )|
I_II_ ............. :‘7;___— —_— —~ _r'.=_._.—4;.——=..<1|1_06@._.J I
. Grip Vanster 5 ° & 5 : :
! | Left Grapple 8 i é K?.QP |
| o= |
T | < e = wlba — 150 bar :
| | 3 e\ /A o | !
L 5 ' s [
! : S - T Tt s I
! | Rotator gﬁ‘}” - & 5 l
! | Rotator 8 5 t J %?EP |
H L. m— L - S B 1R 125 bar !
| ‘ g{"} NN 122 S i
. © L < .
|1 T i | |
|| — - - T —FTHA 135 bar I
: y == :
| I Nivellering ° & ~ |$I 5 |
Sesidan5 |; ! Levelling g o et i
. I = — F=————% d L ! .
See page 5 || <[5 R WA i i 135 bar |
bage> i1 4 5 el W T2 2 i
e i T
s 4= :
! | L - —— - - -+ l
| | é". |
: L - T :
Ly L oo !
i 8 P !
N | !
N - - - |
Ly QM M2 Ho— LS i
! L——,—,——— - ————— ap I
! I !
| -~ - - - R I ~ |
| ' f _‘ |
i Hydraulic \ I
<! I b
T L q [ ro
! L <ﬁ !
! - - . = - —- - !
Ci6. G11 | 140408

Sida / Page

Grupp / Section 11

3




Hydraulschema / Hydraulic Schematic

—_—————_— -

r-
— — - © ra—————T1F- 100 bar
g 5 s =% ===+ =111 !
Grip Hoger Q Tn I |
Right Grapple 8 % “"{TK]E
[ S J4 L—
[ IC = _Té >le 1
5 ! NI HET 7T td—4———4 11— 150 bar
S {HI]W zam\ : /F fli 1t
[aV) p *t b
—J
I _ _ a "~ ra—————T1H- 100 bar
Accumulering 8 i f“““*““"’“"é’l'___'{' 1 |
Accumulator arms s oL~ : E____'TE.E..
- [ | (N
5 ' |r—z~————‘“]__‘ Jl:‘ L_l — 110 bar
< 1 T O LR B T —————="1T
S {L{I]w azE]\ \ : /F ' I
- ' 1 @—" |
—J
_ _ a © ra—————T+H- 120bar
. = A=——X——— =t ————111
Tilt g ! éT |
Tilt 8 1% | T TER
: ||—_"_—__‘__' J):( L_l
& b T Tl T T L4—————=+1+m1— 150 bar
g{ufﬁ]w e :\\':'//‘, s
N [ T
—J
|
_ _ a "~ ra—————T+H- 100 bar
, : 5 %=+ r———71
Klinga ut/in 8 ‘P_‘TI‘}‘ ! l |
Disk out/in 8 LY | 3 ,T‘
x 1 L—
r—== —+ A |
E p L\\l i li 7/4' L—‘——>i<———‘:'"—_| 70 bar
2 |y #L«11>]
S AN 7 By
—J
_ _ B T ————_—-"--- —— Not used
A Y g — - —— e e =t
| Rotation Klinga 5 [T, & @T H
Disk Rotation 3 | @————:TK—lﬂ-'
== - -1
\ L\\L : l| I//Jl L ——>=<———‘:"- -I—| 250 bar
r zZ N I : I - l I
L@. |
_ _ _ o
C16_G11 140408

FOREST

C16

Hydraulscheman
Hydraulic Schematic

Grupp / Section 11

Sida / Page

4




Hydraulschema / Hydraulic Schematic

f
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

. rp————— -i- 11— Not used
- : - - r———%———'r—*'ér———-l- 4
Rotation Klinga s[T | | I
Disk Rotation 3 | E____IT | -
|
' <! Im J3I< 1 — 250 b
T +11 1+ 1 - _—— =1 ar
"4 e LN V02 ' M
g
| I—_ |
\
| _ _ B "~ ra—————T+H- 100 bar
m - -———%——— —_— —_——— et -
Grip Vanster g ﬁI}” I 4 T T
Left Grapple 3 | S
-l ! I__v____,__,éjg L,
< 1~ sl
= T T TITT T - —__'l' [~ -_| 150 bal’
_ | © L | I H L = |
=] IEIJW =B VA7 ]
V] T P
—_a |
!
_ _ B "~ ra—————T+H- 125bar
@l 5 A———%————3+Fr———171
Rotator 3 ﬁI} I I |
Rotator &) : S IT-I [
= ! I IF_A____‘-T-@EI L_l — 125 bar
= T ITT TITT T _—— e —— -
B St I/ A fI !
9 I v L]
\
_ _ _ B " ra—————T+H- 135bar
Nivellering 1§ [T T S~ R
Levelling 3 | E___ ITJ
< - I Ir_A____‘-TéEI L_l I—| 135b
- T T UL T T ——— =11 ar
=] IEI» LIAR RS
g g
© n |
- = - — 111,
et !
—— = . LT
L S |
3 I
|
!
B ) |
Q M1 M2 |-<>—}'—S
|
b o
A D :
| I
_ _ _ _ _ 1
I I
N I :

Hydraulic I I
———————————————————————————— :::-: —
____________ |

) 1 | _____ ?
L |
C16 Ci6. G11 | 140408

FOREST

Hydraulscheman
Hydraulic Schematic

Sida / Page

Grupp / Section 11

5




For dina anteckningar / For your notes

C16 C16.G11  |140408
Hydraulscheman Grupp / Section 11
FomesT Hydraulic Schematic Sida / Page 6




Grupp 12 / Section 12

Elscheman / Electrical schematic

Innehall / Contents Sida / Page
Symboler och forkortningar / Symbols and abbreviations ...........coeereererierienieneeneeieeeeeeeteneee e 2
Spéanningsmatningskabel / Power supply cable 091109.........cociiiiiiiiiiiiiiiiiieneeeeeeeeteteeeeee e 3
Cab-PLC kabel / Cab-PLC cable  C55600.........cccccceriririiieiiiiiiniieieeteeteteie sttt s 3
CAN-kabel hytt / CAN cable cab  C55225 ......oouiiiiiiiieiieteetet ettt ettt s s 4
Spakkabel Vi / Joystick cable Left  C55269.......cooiiiiiiiiiiieiiiieeeeee sttt 4
Spakkabel Ho / Joystick cable Right C55270 .....cc.coiiiiiiiiiiiiieniieieeeee ettt 5
Minispakarsats / Mini Levers CS55969/CS55472.......oooiiiiiiiieeeeeetet ettt 5
Dorrbrytare/pélastning kabel / Door switch/pump cable  C55271 ..c..c.ovuivieiiinieiniieireieeeeeeeeeees 6
CAN-kabel aggregat / CAN cable attachment C55810.......c..cccoviiiiiiiiiiiiiiiiieiceeeeeee e 6
CADLAAA / CAD DOX c.evviiieeieiieiieietest ettt ettt et et e te st e et e e st esb e s e s e se et e eseeseessensasseseeseeseeseessensessensesseeseeseassensansenns 7
Maskinlada Danfoss / Machine DoX, DAnFOSS ........ccueivuiiiiieeiieiitieecee e eetee et eeaee et eeeaeeeeteeeeaeseeaeeeaesenaeeeneeas 8

Maskinlada Technion / Maching box, TECHNION ..........cueoeuieeeuiriitieectie e eeee et eetee et e eetee et e et s eeaeeeresenaeeeseeas 9



Symboler och forkortningar / Symbols and abbreviations

B—1<—— Kontakttyp och stiftnr. / Plug type and pin No

—— Sékring / Fuse

S1

Ej) Induktiv givare / Inductive sensor
8 Pli . .
o intbeteckning / Terminal block

1 =
E}_ Proportionalventil / Proportional valve

— A7+ On/off ventil / On/off valve

ﬂi Omkopplare / Switch

C16 C16.G12 140408
Elscheman Grupp / Section 12
FOREST Electrical schematics Sida / Page 2




Spanningsmatningskabel / Power supply cable 091109

Gra
+24: A1
Svart
Jord A-2
A<

Cab-PLC kabel / Cab-PLC cable C55606

A

1 - [ Svart i i .
Jord E == |= iI II I| I= il < Eg
I
. B} |\ R&d L [ | ‘
+Z24Y A = | | I | T - E:|2
) [ Brun ! | [ )
. B < ] | ] < Eg3
] | | Gra | | ]
. €< ' ' < Eg4
. ) | Svart/Vit | _
0 = - Egs
Wit ) i
& P = ~ ER3
Orange
g F < : = Ehé
Fos
10 s = o | | - s
Lila |
R V< | || - Ene
|
. Bla | | ) ,
1 k=< II. f —. EbZ?
. Brun \ B
13 G == |'I : Eb
4
Gra f
14 H = ih < EgiZ
, [
Wit
15 = i { < Eq6
Bla
12 T = < Eg7
Lila
18 1 = ! | i < Egi0
. | | Gul/ran | |
21 M < - o < Eng
. | | Hosa || | I
k4 K < I ] 1 = B0
l I| Orange | | l ||
20 L = = f - = i ﬂ , = Eb11
L _ | N
Svart \ |
29 N _,.:- Iiu; W |U| '.IU.-I F: EB12
C16 C16.G12 | 140408
Elscheman Grupp / Section 12
FoREST Electrical schematics Sida / Page 3




CAN-kabel hytt / CAN cable cab C55225

+24 V C-a < Brun
CAN-hgh | C-b < Gul
CAN-low C-c < Gran
CAN-jord | C-d == Svart
Jord (-p <= Bla

Roa
Bl 1<
Bl&
BIZ 2 <
C GQul
BI3 3 <=
Gran
Bl4 4 <=
Gré
BIS 5 =
C16 creos  [140408
BrackKkew Elscheman Grupp / Section 12
ikt Electrical schematics Sida / Page 4




Spakkabel H6 / Joystick cable Right C55270

. Réd
Br1 1 =
. L Bla
Br2 7 =
o o GQul
Bri 3 <=
N ) aran
Br4 4 ==
. . ard
BrS 5 =

Svoart

gré |_ 6 ==

Minispakarsats / Mini Levers C55969/C55472

6 0 T
white 0% 4 © ° | -E
©=o ©
- =
Pink 0,14 19{9_0 o °| e
of| 7
Yellow 0 2 {_0 S i
© a O -I-f@_‘
Green 014 3 {9_0 5 % : E
© o =
Grey 0,14 A {9_0 © (:)G 4—>£
© o i
Brown 0,1 59{_ o)y | | -E
(0] © -
o €9 ki

C16 C16.G12 140408
Elscheman Grupp / Section 12
FOREST Electrical schematics Sida / Page 5




Dorrbrytare/palastning kabel / Door switch/pump cable C55271

N
-l
Bi& /
D1 1
02 2 < Gul/Grn /
\ o /
D3 3 <—
\H'un /
D4 4 =—o
Brun )

CAN-kabel aggregat / CAN cable attachment C55810

800995 801006
Svart 1
Bla 2
Gul/Grén 3
Rod 4
Brun 5
Gra 6
801005
Violett 1
Rosa 2
Vit 3
y%%%«w? Els?h1egan Gr:;(,izec“;:Mi
FOREST Electrical schematics Sida / Page 6




Cablada / Cab box

Pa/AY - U”/fo\E 10 G 10 Prime mover power +24V
T A rey Basmaskin spanning +24V
= |
Ea) 15 black Black Prime mover ground
don L A2 Basmaskin jord
>—|_<—< Actual [_onnetﬂons are Hs’rulluﬂon depeﬁdent
Parts are not included as standard with C16.
| Out |- Faktiska anslutningar dr installation beroende.
1 Delar ingdr inte som standard med (6.
MC024-010
Jord / Ground Black Eql 0,75 3 15 black (e Blue BN
2LV Red Eg2 073 \«2 15 red (-a Brown Connect to C16 machine box via boom CAN cable.
b Boom CAN cable from cab fo (16 nof included with C16.
. Brown 0,75 5 05 Yellow Parts can be purchased as an option.
CAN-high g3 2 b Anlut fll Cf6 maskinda via bom CAN kabel
> Boom CAN kabel frdn hytt fill C16 ingdr infe med C16.
bre 0,75 05 Green ;
CAN-low ! Egh 5 (-c Delar kan kopas som fillval.
Blk/Wht 0,75 05 Black
CAN-shield Eg5 ! (-d
|— |_ - _| Proportional leveling out/in
. Proportional nivellering ut/in
Levelling outf / 0-5V ! {_‘ —— —— !
Nivelleri%g ut / 0-5v ——= b7 Eb7—re | [:5V
dosenl o o wlbdd ]
Levelling float ! !
Nivellerifg flyt > g Eghl—e [ ———— |
0> Br1 Red — ProporTionuL rotafor left/right
Rotator Left / 0-5 V| White g8 05 | Blue |_{j Proportional rotafor hofva
Rotator viinster / 0-5 V Eb3 Br2 T I +5V
o sl e
Grgple open | Pk s (I - e || T]
Erﬂglr]ilpestflgﬁg ; 8:2 ¥ e Ebé i 05 Br5 brey l_ = _J Praportional grapple open/close
Disk rofation | Blue 705 | Black Proportional grip oppna/stang
Klinga rotation Eg7 Bré ’W
b BL1 Red = IED6 |
T\lTTILJ?on\,é? Brown Eb 305 B2 . Blue Lio;«d L _ |
utomaficianesting el gqrp e 0 B3 Yellow Proportional Hilt up/down
Disk autin | White 5 05 | Green {_‘ Proportional it uppiner
Klinga ut/in Egb B | P ’Tv |
il s Y
TR 02y Plue Eb2 16 BIS brey [ ool | IEh2 .
5 Vdc sensor + ———=> Fg8 ! 0> D& T Brown — - —‘ L — I
yellow
Sensor ground > 3
Sensogr jord Egd ! !
Door switch | Purple 18 Blue
Dorrbrytare Eg10 ) o T !
red
Error indication | Pink 19 A Blue
Felindikering Eb10 & 02
variable pressure | Orange 20 ,_Brown 1 2
Vuriuhpel fryck Eb 03 !
Pressure switch LED| Yel-Grn £b9 21 3 _ _ _
Tryckvakt LED Actual connections are installation dependent.
Counter (bunches) | Black 22 Parts are not included as standard with C16.
Counter (buntar) Eb12 Parts can be purchased as an option.
Faktiska anslutningar dr installation beroende.
Delar ingdr inte som standard med C16.
Delar kan kopas som tillval.
C‘l 6 C16_G12 140408
Elscheman g_rélpf I; Section 172
H H ida age
FoREST Electrical schematics 9




Maskinlada Danfoss / Machine box, Danfoss

- - —— 731
Block 15 [rssg10 nstall at assembly. Connect at /
MC050-010 (55810 Installera vid monfering | f\nlstlgflg’:iclon : 1BL5c1ck
Black, Blue, Yel/G I
Jord / Ground > F1 Block 07> g 1 RE;E[; = GE T3] | =
ed, Brown, Gre
2V > R >Rellh — o Z L < eussl | <
| | |
CAN-high > F3 Beige 05 %3 Violet Lt -
oy > Fe >0 0o =R L2 | <
CN-shield > F5 0ok 0o o2 [ hiTe (43 <
2
Tryckvakt / Pressure switch —=> F12 Black/White © 6| Block 4% 1_Brown
A
3 blue 1
@37
Byro > FI0 >0 &
Byro > Fit >oue 0o o r—n Vel
Grey 05 37| srown I[P /5 = 31
5V OC sensor + —=> F8 : 039 | J I[jpﬂon
Tryckgivare/Pressure sensor = F27 Brown 0.> o Blue - _| 4
Tilt sensor > F23 >-Rose 0o o
' L
Nivellering / Leveling +24 V = F36 White 0.75 912 Brown 1 {?} g Yel/rn 22
' 21
Nivellering / Leveling signal —=> F45 Beige 0.75 © Blue Z
L
Rotator +26 V > 35 Bl/wht 0,75 c11 Brown 1{?}7 Yel/Grn ”
Rotafor signal. > F41 Brn/wht 0,75 c17 Blue 2
Klnga rofation / Disc rofation |=> ez >oue 0D o8] Brown  1r—— Vel 2
flinga ut/ sk out [ Fio >H0e 0B L GBL B Vrmm .
Klnga in / Disk in > F39 @0 o0 | Blue 27
Tilt cylinder +24 V = P34 Transp 0,75 o10 | Brown 1 {?}# Yel/Grn 2%
Tilt cylinder signal —=> F37 Brown 075 013 Blue Z
Accumulator arms close Orange 0,75 9 Brown 1
Ackumulerings armar stang = 38 . © {zl—ﬁ- Yel/Grn 77
Accumulator arms open Red/Wht 0,75 14| Blue 2
Ackumulerings armar Oﬂgnu —> F33 © {Il—T
Grapple arms close Lila/White 0,75 7 Brown 1
Eﬁg armar stang = F32 "}\ Yel/Grn
Yel/Grn 0,75
Grapple arms open ' R
Erlpppurmur Opgnu — B3 "\\ 78
Yel/Grn
Disc free rotation Grey 0,75 20 129
Klinga fri rotation — Fh4 ©
30
(55825_B
C‘l 6 C16_G12 140408
Elscheman Grupp / Section 12

FOREST

Electrical schematics

Sida / Page 8




Maskinlada Technion / Machine box, Technion

HOKT> Tessei0 nstall of ossenbly. | Weﬁﬁ 3
L ogaer Head 26V ST Brown I[85[581'(0 Elgrfsml\:e[/uﬁwd montering | innsschllll;;ion. ?gﬂCk
ack, Blue, Yel/Grn :
Controller 24V 129 %\1 " (6-123| | <
Blue/wht A 2 ed, Brown, Grey
+26N =>T2-34 e i E6—l+,5,6I < |
CAN-high  —=>T1-26 Red/Grn %3 Violet (et -
N-low [>Tty >-hite 3 L Pk G2 | |<
5 | | White
S — w3 | |= ]
2
Tryckvakt / Pressure switthf—=>T1-1 Yellow o0 | Black : /1 Brown
Gyro Dir 1 |71 >0reen & 3 blue o
Byro Dir 2 fo>Ths >R o
Tryckgivare/Pressure sensor 4-20mA —=>T1-11 Black 340
Tryckgivare/Pressure sensor 0-5V—=>T1-16 Grey 3
38
Tilt Sensor 0-5V |>>T1-9 > o
H L
Nivellering / Leveling +24 V |->T2-17 >>—teorvhite o2{ Brown 1$7 Yel/orn 22
Nivellering / Leveling signal —=>T2-16 Yellow/Purple 321 Blue 2
L
Rofafor +24 V =>T2-28 Yellow/Blue c11 Brown 1 {?T Yel/Grn 3
Rotafor signal |->>T2-29 Black/Grey //v17 Blue 2
Klinga rotation / Disc rofation —=>T12-2 Red/Grey o8 Brown 1 / Yel/brn 2L
Klinga ut / Disk out |->T2-4 Purple/White o | Brown 1 =I|_1J__ Yel/Grn
i : 25
Klinga in / Disk in |=>T2-3 White/Yellow olo | Blue 2 II'J
Tilt cylinder +24 V L-=>T2-13 Red/Blue 10| Brown 1 {?% Yel/Grn %
Tilt cylinder signal |=>T2-12 Green/Brown //013 Blue 2
Accumulator arms close Green/Grey o0 | Brown 1
Ackumulerings armar sténg =125 - A < YelGrn 27
Accumulator arms open Green/Black 14 Blue 2
Ackumulerings armar Opgnu —>12-6 reenuhit © { /
Grapple arms close reen/whie N Brown 1
ErHE] armar sting —=>12-25 Vellow/Red }\ 2l III— L Yel/Grn
Grapple arms open | < 15 oy ~ O . ue 2— |
Grip armar 6ppna \ Lo
Green 500 Black 3
G
rey R500 Black 4%
Jord / Ground —=>T1-14 Blue/Grey
Jord / Ground [->T1-20 >D4E 2
Jord / Ground —=>T1-21 Blue/Green b9
Awiliary 1 f>T2-7  >-hite/Brown 0¥ .
D
huiliary 2 |-5>T2-5  >Red/black o™ =
(55824_B
C1 6 C16_G12 140408
Elscheman Grupp / Section 12
FoRresT Electrical schematics Sida / Page 9




For dina anteckningar / For your notes

C16 C16.G12 | 140408
Elscheman Grupp / Section 12
FoREST Electrical schematics Sida / Page 10




Grupp 13 / Section 13
RESERVDELAR / SPARE PARTS

Innehall / Contents Sida / page
16 CRASSTi / FIaM@ eeveeeieeeie ettt ettt e ettt e e ettt e s et e e e s eaaaeesaareeesaasae aaeesssaeessaraessssraeessssseessasrees 2
Bottenplatta SMST / BOTEOM PIATE @SSY. c.uiivviiiriieiieieereere e ete ettt v v ereeve e eveereebeenreenbeenveennes 3
Sagenhet SMST, 56cc kolv motor / Saw unit assy., 56CC PiStON MOTOr.......c..covveeveeirieireeireeree e 4
Slade med axel / Carriage With @XI@ .......ccveeueiiiieiieciecieccecceeee ettt et ettt be b b 6
Hydraulmotor SMST, 56cc Kolv / Hydraulic motor assy., 56CC PiStON .......ccovevreeieeeienieneecreeneenn, 7
Nippelsats, Kolv motor / Adapter Kit, PiIStON MOTOI........cooviiiiieeiee ettt 8
Nedre Grip SMST / LOWEE GrapPle ASSY....ccuieccieeeeceeeeeieeeeteeeeteeeeteeeeteeeeteeeiteeeeteeeeteareeeseseeseeenseeenseeens 9
Ovre grip SMST / Accumulating Arms ASSEMDBIY ........cvoveuiieieieieeiceeeeeieeeeeeeee e s eeee e 10
Griparmsfaste, SMST / Accumulator Arm Bracket ASSY.....c.ueecueeecveeiiieeeiee et eee et et 12
Ventilblockskdpa SMST / Valve Cover ASSEMDIY........coiiiuiiiiiieieiee ettt ettt eaee s 13
Tiltram SMST / Tilt LINK ASSEMDBIY ....veiiiiiieiee ettt et et et e et e e eaae e eateeenneas 14
Styrsystem, Danfoss / Control System, Danfoss .......c.eccvieeieieciee ettt et 16
Styrsystem, Technion / Control System, TEChNION .......ccviiiiiieciiece e 18
DEKAISATS / DECAI Kit .eeeeeiieeeeeiee ettt ettt e e e e ettt e e e s e e et e eeeeeteeeeeesaaeeateeeessasasaeeeeessanane 19
C16 Skylt SMST / C16 Label ASSEMDIY ...c.viiiviee ettt e et et 20
Leveranskit, C16 / DEIVEIY Kit.....ciiiuiiiieiieecereeereeete ettt ettt ettt este e teesve et eveeeteeteebeebeereereenreenns 21
Hydraulik Struktur / Hydraulic SYSTEM ...c.iiii ettt ettt ettt e ete et re e reeere e 22
Ventilpaket SMST / Valve ASSEMDBIY .....ccuiiiiiiiieecieceece ettt et et bt b e be e b 26
Nipplesats, ventilpaket / Adapter Kit, ValVe .......ooveiiiiiiiiicee e 27
Valve SMST, 8 sektioner / Valve assy., 8 SECHIONS .......cuecvieiieiieieeeecee ettt e eteeeree e e es 28
SIANESAS / HOSE Kit ..uveeuviiiieiieie ettt ettt ettt e e te e ste et eebe e be e sbee et steestsestsesssesbeesbaesasesasessseseas 30
SIANESAS / HOSE Kit .uveiuvieieiiieie ettt ettt ettt ettt et ete et eete e s be e ebee et sbeesasesbsestsesbeesbaesssesasessseseas 32
Nipplesats, chassi / Adapter Kit, frame ......cc.oooveiiiiiiieeceecee ettt ettt reeere e 34
Nipplesats, skarvblock / Adapter kit, connection bloCK..........cccvevieiieiieiieiieceeceeeee e 36
Rotatorsats H101 / ROTAtor Kit, HLOL.......coiicueeiiiiiiieieieie et eeeeiree st eesaaee e e s esiveesssnbaeessnaeesssnns 37
Rotatorsats H122 / ROTAtOr Kit, HL22....uueiiiieieieeeeeeee et eeeeeieeee e e e e ee et eesseeseeseeee sraseeeesssesesneeeeeesenans 38
Rotator styrning fran C16 mont. sats / Rotator control from C16 inst. kit .......cccoeevieviieiieeecennenne. 39
Nippelsats, rotator / Adapter Kit, rotator.........cciiiiieiieccee ettt et 40
Slangsats, rotator / HOSE Kit, FOTatOr........cuiiicueiecie ettt et e e e e tee e eareeeteeebeeeeveeens 41
Nivellering SMST / Levelling ASSEMDIY......ccvi ittt ettt ere e v 42
Nivelleringsats / LEVEIING Kit..........coueiiiiieciee ettt ettt et e et et e e eteeeeaeeeeareeeaeees 43
Nippelsats, Nivellering / Adapter Kit, LEVEIIING .....cc.eeeeueiiirieicee ettt e 44
Slangsats, Nivellering / HOSe Kit, LEVEIIING ....c.vviiiiveieieeeie ettt et eevee e 45
Vriddonsats / ROtary ACTUALOI Kit ......eccuiiiiieieiiecciee ettt ettt et eetee e eare e eateeeareas 46
Nippelsats, Vriddon / Adapter Kit, ROtary ACLUALON ........ccviiiiieeieeetee ettt 47
Slangsats, Vriddon / Hose Kit, ROTary ACTUTO N ........ccviieuieiieeceeee ettt ettt e eetee e e eree s 48
Lutningsgivare SMST / LeVelling SENSOI Kit .....cucccviiiiiiiiiiicie ettt et e e r e ere v e 49
Minispakarsats, 5 knapp / Mini Levers, 5 BULtONS .......c.cccuiiiiiiiieiiececciece et 50
Knappsats, 4 knapp / BUutton Kit, 4 BULEONS........cccuiiiiiieciece et et r e e e 50
Spakar, bandgravare / Levers, tracked @XCaVator.........couvieuieiiueeicee et 51
Spakar, hjulgravare / Levers, wheeled eXCavator ........cccoviiiiiiiiie ittt et neas 52
Kedjeskottskydd / Chain Shot Prote@CtioN ........cecccuieiiiiicieeee et e e 53
C55146: Sagcylinder, C16 / CULtiNg CYIINARY ..ocuviiiiciieie ettt ettt v et e esbeeveere s 54
C55114: CYlINAEr 5O/25X170 ..uieieeeeeteeeeiee et et ettt et e et e e te e ete e e teeetee e e eaveeenteeetesenseeeeseeenes 55
C55920: Cylinder 80/40x160 (C16.C, C16.0)..ccuiiiiieiiiiiieieeieeie et ete et te et e e sve e eee s 56

C55105: Cylinder 80/40x160 (C16.a, C16.D)...c.coirririiiiiiiiiniiieieeetsierteeeee e e 56



C16 Chassi / Frame

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |[C55035 Nedre grip SMST Lower Grapple assy.
2 1 [C55080 Ventilblockskdapa SMST Valve Cover Assembly
3 1 |C55087 Griparmsfaste, SMST Accumulator Arm Bracket
4 1 |C55091 Tiltram SMST Tilt Link Assembly
5 1 |[C55222 El och Styrsystem C16 Electrical and Control System
6 1 |[C55560 Chassi Frame
7 1 |C55600 Bottenplatta SMST Bottom plate assembly
8 1 |C55601 Ovre grip SMST Accumulating Arms Assembly
9 1 |[C55963 Hydraulik struktur Hydraulic System
10 1 |[C55974 Dekalsats Decal Kit
11 1 |[C56008 Sagenhet SMST, 56cc kolv motor|Saw Unit Assy., 56cc Piston
12 1 |C56049 C16 Skylt SMST C16 Label Assembly
13 1 |C56050 Leveranskit, C16 Delivery Kit

FOREST

C16

Reservdelar / Spare parts

C16.G13 151113

Grupp / Section 13
Sida / Page 2




Bottenplatta SMST / Bottom plate assy.

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |[C55836 Bottenplatta Bottom plate
2 2 |M6M16 Mutter Nut
3 7 |[MC6SM16X35B Insexskruv, 12.9 Socket head screw
4 5 [NLM16SYD Nordlock M 16, stor Y.D. Lockwasher, M16, large O.D.

FOREST

C16

Reservdelar / Spare parts

C16_G13

151113

Sida / Page

Grupp / Section 13

3




Sagenhet SMST, 56cc kolv motor / Saw unit assy., 56cc piston motor

Pos. | Antal |Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 4 1800008 Smorjnippel KR 1/8 45° Grease fitting, 45°
2 1 |BRB17 Planbricka, 5/8" Fzb Flatwasher
3 2 |C55027 Gejder Rail
4 4 |C55028 Glidlager Slide bearing
5 2 |C55029 Plat, Glidlagring Plate, slide bearing
6 1 |C55146 Sagcylinder C16 Cutting cylinder
7 1 |C55202 Tapp, D=16 L=102 Pin, D=16 L=102
8 1 |[C55203 Tapp, d=20, |=44 Pin, d=20, |I=44
9 4 |C55555 Spannblock Tensioning block
10 1 |C55913 Kedjeskiva 10mm Saw blade 10mm
11 1 |[C56009 Slade med axel Carriage with axle
12 1 |C56039 Hydraulmotor SMST, 56cc kolv |Hydraulic motor assy., 56cc pis
13 1 |LKM16 Loc -king mutter Locknut M16
14 4 |M6M16 Mutter Nut
15 4 |M6SM12x35 Skruv Bolt
16 8 [M6SM12x75 Sexkantsskruv, 8.8 Fzb Bolt
17 14 |M6SM16x30 Skruv Bolt
18 4 |M65SM16x60 Sexkantsskruv, 8.8 Fzb Bolt
19 1 |M65SM8x20 Skruv Bolt
20 8 |M6SM8x65 Sexkantsskruv, 8.8 Fzb Bolt
21 4 [NLM12 Nord-Lock bricka, M12 Lockwasher, M12
22 8 [NLM12SYD Nord-Lock bricka, M12, stor Y.D. [Lockwasher, M12 large O.D.
23 14 |NLM16 Nord-Lock bricka, M16 Lockwasher, M16
24 8 [NLMS8 Nord-Lock bricka, M8 Lockwasher, M8
25 1 |SRKB9x35x3 Karosseribricka, Fzb Flatwasher
C16 C16_G13 151113
Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 4




(49}
~—| ™
~— A
b
- O
=
(8]
[(}]
|
ol -
© w
©l 35
=
O

5

Sida / Page

C16
Reservdelar / Spare parts

FOREST




Slide med axel / Carriage with axle

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |500093 Radiell axeltatning 95x120x12 |Seal
2 2 |700033 Rullager, 55/100 Roller bearing, 55/100
3 2 |800007 Smorjnippel KR 1/8 rak Grease fitting
4 1 (801112 KMK lasmutter KMK locknut
5 1 |C56010 Slade Carriage
6 1 |[C56014 Axel med splines Axle with splines
7 1 |[C56015 Lager distans Bearing Spacer

FOREST

C16

Reservdelar / Spare parts

c16.G13 151113

Grupp / Section 13
Sida / Page 6




Hydraulmotor SMST, 56cc Kolv / Hydraulic motor assy., 56cc piston

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 600114 Backventil Check valve
2 1 |801224 Hydraulmotor, 56cc kolvmotor |Hydraulic motor, 56cc piston
3 1 |C56016 Motoranslutningsblock Motor connection block
4 1 |C56040 Nippelsats, kolv motor Adapter kit, piston motor
5 4 |MC65M10x50B Insexskruv, 12.9 Socket head screw
6 4 |NLM10 Nord-Lock bricka, M10 Lockwasher, M10
7 2 |R24.99X3.53 O-Ring, N/90 O-Ring

S e Reservdelar / Spare parts

C16

C16.G13 151113

Grupp / Section 13
Sida / Page 7




Nippelsats, Kolv motor / Adapter Kit, piston motor

Item

Pos. | Antal

Reservdelsnummer

Qty |[Part Number

Benamning Name

1

2

10F42XS

Rak koppling, Jic 7/8-14- R1/2 |Str. adapter, Jic 7/8-14 - R1/2

2

1 |8-8C40XS

Stallbar 90° kpl, Jic 3/4-16 - R1/2|90° adapter, Jic 3/4-16 - R1/2

FOREST

C16

Reservdelar / Spare parts

C16_G13

151113

Grupp / Section 13

Sida / Page

8




Nedre Grip SMST / Lower Grapple Assy.

Pos. [ Antal [Reservdelsnummer [Benamning Name
Item| Qty |Part Number
1 2 801079 Gummibuffert D40/40 M10 Rubber buffer D40/40 M10
2 2 |C55114 Cylinder 50/25x170 Cylinder 50/25x170
3 4 |C55204 Tapp, D=30 L=64 Pin, D=30L=64
4 2 |C55210 Tapp, D=30, L=349 Pin, D=30, L=349
5 2 |C55755 Stopp Stop
6 2 |C55992 Nedre grip Grapple arm, lower
7 2 |LKM10 Loc-king mutter M10 Locknut, M10
8 2 |LKM12 Loc-king mutter M12 Locknut, M12
9 4  [M6SM12x25 Skruv Bolt
10 2 [M6SM12x40 Skruv Bolt
11 2 [NLM10 Nord-Lock bricka, M10 Lockwasher, M10
12 6 |NLM12SYD Nord-Lock bricka, M12, stor Y.D. [Lockwasher, M12, large O.D.

FOREST

C16

ct6 613 [151113

Grupp / Section 13

Reservdelar / Spare parts Sida / Page 9




Ovre grip SMST / Accumulating Arms Assembly

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 2 |700010 Ledlager Spherical plain bearing
2 6 [800007 Smorjnippel KR 1/8 rak Grease fitting
3 8 800752 Flansbussning 30x30 Flange bushing 30x30
4 2 1800879 Fjader H. 5,5 Spring, R.H. 5,5
5 2 |800880 Fjsder V. 5,5 Spring, L.H. 5,5
6 2 |800946 Gummibuffert D50/40 M10 Rubber buffer D50/40 M10
7 1 |[C55043 Griparmshallare, ho Bracket, grip arm right
8 1 |[C55044 Griparmshallare, va Bracket, grip arm left
9 2 |[C55114 Cylinder 50/25x170 Cylinder 50/25x170
10 2 |[C55204 Tapp, D=30 L=64 Pin, D=30L=64
11 2 |C55206 Tapp. d=30, |=99 Pin. d=30, 1=99
12 2 |C55208 Tapp, d=30, |=256 Pin, d=30, |=256
13 2 |C55310 Stodbricka Support washer
14 2 |C55311 Skyddshylsa Protection tube
15 2 |C55453 Distanshylsa Spacer
16 4 |C55538 Griparm, 6vre grip Accumulator arm
17 2 |LKM10 Loc-king mutter M10 Locknut, M10
18 1 |LKM12 Lasmutter Locknut
19 5 [M6SM12x25 Skruv Bolt
20 1 |M6SM12x40 Skruv Bolt
21 2 |NLM10 Nord-Lock bricka, M10 Lockwasher, M10
22 6 [NLM12SYD Nord-Lock bricka, M12, stor Y.D. |Lockwasher, M12, large O.D.
23 2 |SGHO50 Lasring, SGH 50 Locking ring, SGH 50
C16 C16_G13 151113
Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 10




i) 2

2l o
~— -
| ¢
—| o
2
S S
°l D g
©) ~ 0
o &~
5 ©
2
ocw

C16
Reservdelar / Spare parts

FOREST




Griparmsfaste, SMST / Accumulator Arm Bracket Assy.

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 2 |700010 Ledlager Spherical plain bearing
2 2 |800007 Smorjnippel KR 1/8 rak Grease fitting
3 1 |[C55088 Griparmsfaste Accumulator Arm Bracket
4 8 |LKMm12 Lasmutter Locknut
5 8 [M6SM12x40 Skruv Bolt
6 8 [NLM12SYD Nord-Lock bricka, M12, stor Y.D. |Lockwasher, M12, large O.D.
7 2 |SGHO50 Lasring, SGH 50 Locking ring, SGH 50

C16.G13 151113
C16

Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 12




Ventilblockskapa SMST / Valve Cover Assembly

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 2 |C55082 Gangjarnsora ventilkapa Hinge
2 1 |C55849 Ventilblockskapa Service hood
3 2 [M6SF12x25 Skruv Bolt
4 4 |M6SM12x30 Skruv Bolt
5 2 |MC6SM12X20B Insexskruv Socket head screw
6 6 |NLM12SYD Nord-Lock bricka, M12, stor Y.D. [Lockwasher, M12, large O.D.
7 2 |RBS12 Planbricka M12 Stor Y.D. Flat Washer M12 Large O.D.

FOREST

C16

Reservdelar / Spare parts

C16.G13 151113

Grupp / Section 13
Sida / Page 13




Tiltram SMST / Tilt Link Assembly

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |0D14517 Distanshylsa Spacer
2 1 |800189 Fjadersprint rak, fzb Spring pin
3 2 800946 Gummibuffert D50/40 M10 Rubber buffer D50/40 M10
4 1 |C55212 Tapp, D=40 L=87 Pin, D=40 L=87
5 1 |C55214 Tapp, D=40 L=188 Pin, D=401=188
6 1 |C55216 Tapp, D=40 L=238 Pin, D=401=238
7 1 |[C55246 Slanghallare inre Hose clamp, inner
8 1 |[C55247 Slanghallare yttre Hose clamp, outer
9 1 |C55920 Cylinder 80/40x160 Cylinder 80/40x160
10 1 |C55989 Tiltram Tilt link
11 1 |[C55990 Lassprint Locking pin
12 2 [LKM10 Loc-king mutter M10 Locknut, M10
13 3 [M6SM12x25 Skruv Bolt
14 1 |MC6SM8x16 Insexskruv Socket head screw
15 1 [MC6SM8x30B Insexskruv 12.9 Socket head screw
16 2 |NLM10 Nord-Lock bricka, M10 Lockwasher, M10
17 3 |NLM12SYD Nord-Lock bricka, M12, stor Y.D. [Lockwasher, M12, large O.D.
18 4 |SRKB11x35x3 Karosseribricka, Fzb Flatwasher
19 1 |SRKB9X28X2 Karosseribricka, Fzb Flatwasher
C16 C16_G13 151113
Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 14




C16.G13  |151113

C1 6 Grupp / Section 13
,,,, Reservdelar / Spare parts Sida / Page 15




Styrsystem, Danfoss / Control System, Danfoss

Pos. [ Antal |Reservdelsnummer |Bendamning Name
Item| Qty |Part Number
1 1 |800756 Controller Plus 1, MC0O50 Controller Plus 1, MC0O50
2 1 |800754 Controller Plus 1, MC024 Controller Plus 1, MC024
3 1 |C55169 CAB-lada Cab box
4 4 |800599 Gummifaste maskinlada TTS Rubber mount
5 12 |BRB06,4 Planbricka, Fzb Flatwasher
6 4 |MC65M6X55B Insexskruv, 12.9 Socket head screw
7 1 |[C55229 Fastplat styrsystem Bracket controlsystem
8 1 |[C55223 Maskinlada Machine box
9 1 |C55606 Kabel CAB-PLC Cable Cabbox - PLC
10 1 |[C55269 Spakkabel vanster 5-pin Joystick cable left
11 1 |C55270 Spakkabel hoger 6-pin Joystick cable right
12 1 |C55271 Kabel dorrbrytare Cable doorswitch
13 1 (91109 Spanningsmatningskabel Power supply cable
14 1 |C55225 CAN-kabel CAN cable
15 4 |MC65M6X30B Insexskruv, 12.9 Socket head screw
16 2 1800292 Gummiklammer, 25mm Rubber clamp, 25mm
17 6 |MC6SM8X16B Insexskruv, 12.9 Socket head screw
18 6 |NLMS8 Nordlock bricka, M8 Lockwasher
19 1 |[C55802 Monteringsplat Technion Mounting plate
20 1 |C55810 CAN-Kabel aggregat CAN cable, C16
21 4 [NLM6 Nordlock bricka, M6 Lockwasher
22 4 |MC6SM6X10B Insexskruv 12.9 Socket head screw
C16 C16_G13 151113
Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 16




(49}
~—| ™
~— A
v
- O
=
(8]
[(}]
|
ol -
© w
©l 35
=
O

17

Sida / Page

C16
Reservdelar / Spare parts

FOREST




Styrsystem, Technion / Control System, Technion

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 4 1800599 Gummifaste maskinlada TTS Rubber mount
2 8 |BRBO06,4 Planbricka, Fzb Flatwasher
3 1 |C55229 Fastplat styrsystem Bracket controlsystem
4 1 |[C55823 Maskinlada Machine box
5 4 |MC6SM6X30B Insexskruv, 12.9 Socket head screw
6 2 1800292 Gummiklammer, 25mm Rubber clamp, 25mm
7 6 |MC6S5M8X16B Insexskruv, 12.9 Socket head screw
8 6 |NLMS Nordlock bricka, M8 Lockwasher
9 1 |[C55802 Monteringsplat Technion Mounting plate
10 1 |[C55810 CAN-Kabel aggregat CAN cable, C16
11 4 |NLM6 Nordlock bricka, M6 Lockwasher
12 4 |MC6SM6X10B Insexskruv 12.9 Socket head screw
13 1 (801014 Logger Head Controller Logger Head Controller
14 4 |BRBO05,3 Planbricka, Fzb Flatwasher
15 4 |M6SM5x12 Sexkantsskruv, 8.8 Fzb Bolt
16 1 801013 Logger Display Controller Logger Display Controller
17 1 1801015 Logger Harvester Interface Logger Harvester Interface
18 1 |801016 Logger System Cable 1 Logger System Cable 1

FOREST

C16

Reservdelar / Spare parts

C16.G13 151113

Grupp / Section 13
Sida / Page 18




Dekalsats / Decal kit

Item| Qty |Part Number

Pos. | Antal [Reservdelsnummer |Benamning

Name

1 1 |C56043

Dekal Cl6.c, Hoger

Decal Cl16.c, Right

2 1 [C56044

Dekal C16.c, Vanster

Decal Cl6.c, Left

@\

[ —

raeke

FORBST

©@‘

FORBOT

FOREST

C16

Reservdelar / Spare parts

C16_G13

151113

Sida / Page

Grupp / Section 13

19




C16 Skylt SMST / C16 Label Assembly

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |91162 Typskylt Nameplate
2 1 |C55801 Patentskylt Patent plate
3 8 |KDS6x6 Nit Rivet
=TT
A | I =\
4 o )
1 [ |
1 ] ||
\ __ J
l [T 101
1

=

FOREST

C16

Reservdelar / Spare parts

C16.G13 151113

Grupp / Section 13
Sida / Page 20




Leveranskit, C16 / Delivery Kit

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |800718 Smorijfett, patron Grease cartridge
2 1 (800730 Multimeter, UT33D Multimeter, UT33D
3 1 |[800828 USB Gateway laddningskabel USB downloading cable
4 1 1801243 Deutsch don 6-pin honstift Deutsch contact, 6-pin socket
5 1 1801244 Deutsch don 4-pin honstift Deutsch contact, 4-pin socket
6 1 1801245 Lasning DT 6-pol hona Locking DT 6-pole female
7 1 |801246 Lasning DT 4-pol hona Locking DT 4-pole female
8 10 (801247 Deutsch socket 0,75-2,0 mm?2 Deutsch socket 0,75-2,0 mm?2
9 3 |C55161 Kedjelas Chain lock, 3/4inch
10 3 |C55218 Kedja C12/ Ci16 Saw Chain, 3/4 inch
11 1 |C55759 Cl6 diagnose programvara Cl16 diagnostic software
12 1 (D201082 Manometerslang, 0,5 m. Pressure gauge hose, 0.5m
13 1 [D201083-250 Manometer, 250 BAR Pressure gauge, 250 BAR
6—&_?33' R AT =83, e
& 2% ~
&2t N2 22 @
4525 AN
DX S
g R
y \’ (=)
i é;z_é \\I.\ Q\Eé
/é)é’/ 2.
o \ 39
E A 2
E S 2 &3 5
& > 1 & N2 31
XY f T
< :
\r SV IS S
Q\')N f‘f?
=2 5L/
\ %:‘ ‘\; -
s s
Ig@@@‘)@‘f 'iq-(-)T@-L?T}'E»‘?g% e
e A — -, —
C16_G13 151113
C1 6 Grupp / Section 13
S Reservdelar / Spare parts Sida / Page 21




Hydraulik Struktur / Hydraulic System

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 3 |800729 Forskruvning PG16 Cable gland
2 1 |800810 Klammerpar, DSLK 214/14 Hose clamp
3 5 |[800811 Klammerpar, DSLK 216/16 Hose clamp
4 3 1800813 Tackplatta, DS/GD 2 Cover plate
5 1 (800941 Tryckvakt, elektronisk Pressure switch
6 3 1800944 Pabyggnadsskruv M8x28 Stacking bolt, M8x28
7 1 |BRBO0S,4 Bricka Flatwasher
8 1 |C55125 Hydraulror, C 16 Hydraulic tube
9 1 |[C55127 Skottgenomgang plat Bulhead bracket
10 1 |[C55502 Skarvblock Connection block
11 1 |C55506 Sidoplat Side plate
12 1 |C55525 Rak koppling, modifierad Straight adapter, modified
13 1 |C55526 Rak koppling, modifierad Straight adapter, modified
14 1 |C55536 Monteringsplat Tryckvakt Pressure switch bracket
15 1 |[C55834 Faste skarvblock Bracket, connection block
16 1 |[C55965 Ventilpaket SMST Valve assembly
17 1 |[C55975 Nipplesats, Skarvblock Adapter kit, connection block
18 1 |C55977 Nippelsats, chassi Adapter kit, frame
19 1 |C56024 Slangsats C16 Hose kit
20 3 [LKM16 Lasmutter Locknut M16
21 2 |LKM6 Lasmutter Locknut
22 1 [M65M16x120 Sexkantsskruv, 8.8 Fzb Bolt
23 2 |M6SM16x55 Sexkantsskruv, 8.8 Fzb Bolt
24 2 |M6SM6x20 Skruv Bolt
25 1 |M6SM8x25 Skruv Bolt
26 3 |M6SM8x35 Sexkantsskruv, 8.8 Fzb Bolt
27 3  |M6SM8x90 Sexkantsskruv, 8.8 Fzb Bolt
28 4 |INLM6 Nord-Lock bricka, M6 Lockwasher, M6
29 3 [NLM8 Nord-Lock bricka, M8 Lockwasher, M8
30 |3,8 m|Spiral32-m Skyddsspiral, 32 mm Hose protection
31 2 [Spannband500 Spannband, 0,5m. Tensioning strap, 0,5m
C1 6 C16_G13 151113
Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 20




\~ :
N\ £
| ) @mO
i SN
R
PR m:

(49}
~—| ™
~— A
b
- O
=
(8]
[(}]
|
ol -
© w
©l 35
=
O

23

Sida / Page

C16
Reservdelar / Spare parts

FOREST




Hydraulik Struktur / Hydraulic System

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 3 |800729 Forskruvning PG16 Cable gland
2 1 |800810 Klammerpar, DSLK 214/14 Hose clamp
3 5 |[800811 Klammerpar, DSLK 216/16 Hose clamp
4 3 1800813 Tackplatta, DS/GD 2 Cover plate
5 1 (800941 Tryckvakt, elektronisk Pressure switch
6 3 1800944 Pabyggnadsskruv M8x28 Stacking bolt, M8x28
7 1 |BRBO0S,4 Bricka Flatwasher
8 1 |C55125 Hydraulror, C 16 Hydraulic tube
9 1 |[C55127 Skottgenomgang plat Bulhead bracket
10 1 |[C55502 Skarvblock Connection block
11 1 |C55506 Sidoplat Side plate
12 1 |C55525 Rak koppling, modifierad Straight adapter, modified
13 1 |C55526 Rak koppling, modifierad Straight adapter, modified
14 1 |C55536 Monteringsplat Tryckvakt Pressure switch bracket
15 1 |[C55834 Faste skarvblock Bracket, connection block
16 1 |[C55965 Ventilpaket SMST Valve assembly
17 1 |[C55975 Nipplesats, Skarvblock Adapter kit, connection block
18 1 |C55977 Nippelsats, chassi Adapter kit, frame
19 1 |C56024 Slangsats C16 Hose kit
20 3 [LKM16 Lasmutter Locknut M16
21 2 |LKM6 Lasmutter Locknut
22 1 [M65M16x120 Sexkantsskruv, 8.8 Fzb Bolt
23 2 |M6SM16x55 Sexkantsskruv, 8.8 Fzb Bolt
24 2 |M6SM6x20 Skruv Bolt
25 1 |M6SM8x25 Skruv Bolt
26 3 |M6SM8x35 Sexkantsskruv, 8.8 Fzb Bolt
27 3  |M6SM8x90 Sexkantsskruv, 8.8 Fzb Bolt
28 4 |INLM6 Nord-Lock bricka, M6 Lockwasher, M6
29 3 [NLM8 Nord-Lock bricka, M8 Lockwasher, M8
30 |3,8m|Spiral32-m Skyddsspiral, 32 mm Hose protection
31 2 [Spannband500 Spannband, 0,5m. Tensioning strap, 0,5m
C1 6 C16_G13 151113
Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 4




(s )—
0000
()

FOREST

C16

Reservdelar / Spare parts

c16.G13  [151113

Grupp / Section 13
Sida / Page 25




Lockwasher, M8, large O.D.

Name

Lever
Valve assy, 8 sections

Adapter kit, valve
Nut

Nut

Bolt
Socket head screw

Valve bracket

-Lock bricka, M8, stor Y.D.

Nippelsats, ventilpaket

Valve SMST, 8 sektioner
Mutter

Insexskruv, 8,8

Skarvmutter
Nord

Ventilfaste
Skruv

Fot

15513450
C55964
C55966
M6M8
M6M8x24A
M6SM8x20
MC6SM8x20
NLM8SYD

15893

2
1
1
1
3
2
6
1
4

Pos. | Antal [Reservdelsnummer |Benamning

Ventilpaket SMST / Valve Assembly
Item| Qty |Part Number

N
- 42D N\ \ N e
v A\ /, i
= SO\
A P02\ 3 . Jij
78 AN
) AN \

(16 AN A ./c-;_wlw N
S\ Yaa .// f\,/, ‘ )

-

S .
0
)

O V)
(N 2

7 2

26

(151113

C16_G13

Grupp / Section 13

Sida / Page

C16
Reservdelar / Spare parts

FOREST




Nipplesats, ventilpaket / Adapter Kkit, valve

~| 2 q ~
/R — m/
| o —
ol N| N | ol x
_fl__l 00| 00 C_
SARGIRE) ||z [Z]©
| | = L ) N =]
_//r66/__
RIS AN
RYEES ..L//Rl/
7110.99 o
ol o|lu| sl oo L
R EERIR
[N RN I ¢ B RN B B ~
P I S e IS e I RO
ol | gl €l V| 0|l =| @
22 o| o 2|+ —_.|
alalg| glalal o oo
T ©f © O ©o| 0| | ©
(0] T|T|o| U T| | +|+|O
aaagaappa
E |slslalal sl alglS s
2 hloala|olhlal<<| &
~
o0
1 )
~ r_O | 2
- NI
N o dio > 5
~N| 2l g = )
[~ RCHC_
o — SN =|©
oV} | ~| |-
LT (ool W ]G
Slo|o - cle|lo|I
11|g_.| 1/
&/JaGlX_3
ltlpn4c
| | _| ¥ ol N —
N RN R B=1 > =
| ol |0l ol 3™
2o Ol o] X| o] o X ol 2
c S|2= 2] 2=V
o 2 9f o | @ N
< = =gl el=|E| | 3=
€ alo| £ al £l 2| 4| a
] kamkVpuk
c ~|lxls | glx|e | & T|x
Q ©| OO || T| V| ®©
(] cle|d|S|le|d| <
S
]
£
5
S o
[
s 38 g |8
[ N T Dfwnn|wn
de4S1__X Q| X[ x
b x| w o|lN| | X =l
2N OBl o|lx|<
HE AR I P I
n w| OO0 O[] 00
U OO N|IN[HAlFTO|IO[ T 0
& AoA|ld|l-(-d|N|O|O[RN]|0]| 0
| >
o] o
nm221221411
<
v €
0 o|H|N|[m<|wn]|O|N[0|
a

Al
; ( = ,.‘......\.ﬂ/r/:/ ‘w/,»b'ny

/‘ﬁW&Wbm
N\

\ 1/.,'
) I

357

y.

|
A
Y

) %\@‘ A/

(4p]
o ~
TP
=
'~ o
..ﬂlv.e
[(}]
ol g
6| -
o' W/
O ©
o3
(O]
"
i)
} .
®
aQ
o
} .
S
O n
-~
} S
Os
o
)
S
} S
]
)
)
oc

FOREST




Valve SMST, 8 sektioner / Valve assy., 8 sections

Pos. [ Antal [Reservdelsnummer [Benamning Name
Item| Qty |Part Number
1 1 |157B5941 Pumpsidemodul PVPV CC 32 Pump Side Module
2 1 |157B2280 Chock & EfterfylIn.Ventil Chock & anti cavitation valve
3 8 |[157B6233 PVB Basventil PVB valve section
4 1 |157B7620 Ventilslid, PVG-32 Valve spool, PVG-32
5 8 |[157B3174 Kapa PVG 32 Housing, PVG 32
6 9 |157B2160 Chock & Efterfylin.Ventil Chock & anti cavitation valve
7 2 |157B0001 Tackplatta, PVMD 32 Cover plate
8 1 |[157B4428 Elmodul PVEM, prop., 24V, flyt |El. module, prop., 24V, float
9 2 |157B7020 Ventilslid, PVG-32 Valve spool, PVG-32
10 2 |157B4128 Elmodul PVEM, prop., 24V Electrical module, prop., 24V
11 2 |157B7021 Ventilslid, PVG-32 Valve spool, PVG-32
12 3 |157B2210 Chock & Efterfylin.Ventil Chock & anti cavitation valve
13 5 |[157B4228 Elmodul PVEO, on-off, 24V Electrical module, on-off, 24V
14 2 |157B7023 Ventilslid, PVG-32 Valve spool, PVG-32
15 1 |157B2001 Efterfylin.Ventil Anti cavitation valve
16 1 |157B2050 Chock & Efterfylin.Ventil Chock & anti cavitation valve
17 2 |157B2150 Chock & Efterfylln.Ventil Chock & anti cavitation valve
18 1 |157B7022 Ventilslid, PVG-32 Valve spool, PVG-32
19 1 |157B2014 Andplatta, PVSI End Plate
20 1 |157B8008 Monteringssats Assembly kit
21 2  |M6MB8x24A Skarvmutter Nut
22 9 |[157B8999 Packningssats PVG 32 Seal kit PVG 32
23 8 |157B4997 Packningssats PVE 32, SN2 Seal kit PVE 32, SN2
24 8 [157B3999 Packningssats PVM/PVMD 32 Seal kit PVM/PVMD 32
C1 6 C16_G13 151113
Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 28




4
D/ — .we!., -
N /\ )

O~

~

@) IP—sA

W)

1151113

C16_G13

29

Grupp / Section 13

Sida / Page

C16
Reservdelar / Spare parts

i %
FOREST




Slangsats / Hose Kit

A S0 700 I A A B WAS A 1 IR S B WAS AR I 121 0¢ll S80L | ZL-00L% | .H/c | UoI}33j0dd 3UIM 0314333 ppAYs13gDY-13 92420957 | | 9¢ B m‘lu m
A S0 7 A e WA | e 100 R A o o WA A | I 10} 0€ll S80L | ZL-00L% JIE udniay dnisy Q920993 | | Y4 -
A S0 7 A e WA A | 100 R A o o WA A | I 1] €Ll S80L | ZL-00L% JIE 9JNSSald AL 1420991 | ) C m m
90-019¢ | 90-80-1£5% JIl 30y | 90-80-1£5Y JIl" DY 0ecl S6LL | 90-088% | .8/¢ UulnJp as0] Df1oy307 €C2095] | | ¥4 ..MVI.V %
A S0 B A B By S A [ O A o o WAS A | I 10} S0 0ce| 21-00L% WJIE udniay dnisy %2095 | 1 24 Mmu mv %
A S0 7 A e WA | 100 R A o o WA A | I 10} SLL 0€C| <1-00L% WIE 9JNSS3Jd AL lZ%2099] | | 4 m_ mm
90-0192 | 90-80-LZSY T .06 | 90-80-12S7 Il A0y S8l 0ell | 90-088%| .8/¢ urnJp 3so] 01007 00920993 L | 0¢C ﬁr.u Q.nluv
90-019Z | 90-80-LZS% Il .06 | 90-80-1£SY JIr X0y 99§ 0lS| 90-088%7 | .8/t Hod g Buimanat 1dod g BusananN 6l-%2099] | | 6l
90-019¢ | 90-80-LZSY% I .06 | 90-80-1£5Y JII DY YA 0L%| 90-088%7 | .8/t {dod v bumanan HJod v BulsanBAIN 8l-72095] | | 8l "
90-019¢ | 90-80-LZSY UM .06 | 90-80-12S7 Il A0y 599 05| 90-088%| .8/¢ Hod g Jojnjoy {Jod g Jojnjoy L2093 | L | L T
90-019Z | 90-80-LZSY UM .06 | 90-80-12S7 JIr A0y STAS 0L%| 90-088%| .8/€ Hod v Jojnjoy Hod v Jojnjoy 9920991 L | 9 m
90-019¢ | 90-80-LZSY% I .06 | 90-80-125Y JII DY 509 0SS | 90-088%| .8/¢ 7 uado 3)ddoJg A Duddo diig Sl-%20951 | | al m
90-019¢ | 90-80-LZSY M .06 | 90-80-12S7 N A0y SL8 08| 90-088%| .8/€ 7 35012 31ddoJg A Bunys dug 920993 L | Y Ie) nw.
80-019 | 80-0L-LZS% M .06 | 80-0L-1ZS7 JIr A0y L 089 | 80-088%| .l UJdn}3J uoljpjod MDg Jn§ad UolyDi0Y 6920993 L | € ——
80-019Z | 80-0L-LZSY Il .06 | 80-0L-LZS% I A0y SLL OLL| 80-088% WLl 3nssaJd U0ljnjoJ MDS A3} volynjjoy 920953 | 4 C nlvm
70-019¢ | %0-90-LZS% M .06 | *70-90-12S7 JIr A0y S0 0oL | %0-088% | .y Ut Mos u doy =420993 | | 1% m
70-019¢ | %0-90-LZS% M .06 | *70-90-12S7 JIr A0y 0LEl GZEL| 70-088Y | .l {no Mog in doy 01-%20953| | | 0O m
90-019¢ | 90-80-15% JI 304 | 90-80-1£5Y JII" DY qShl 0z%L | 90-088% | .8/t umop it pau fiL 6720951 | | 6 %
90-019¢ | 90-80-1ZSY JIr X0y | 90-80-12S7 JIr A0y Sl 029l | 90-088%| .8/€ dn pig ddn i) 8-720991| | 8 oc
%0-019 | 90-80-LZS% M .06 | 90-80-12S7 JIr A0y 0.8 S8 | 90-0887| .8/¢ 3y uado 22y H puddo 2y L72099]| | L
%0-019Z | 90-80-LZSY Il .06 | 90-80-L£SY% I A0y 059 965 | 90-088%| .8/¢ Y 9s013 13y H Bunys Yy 9920951 | | 9 -
70-019¢ | 90-80-LZS% M .06 | 90-80-12S7 JIr A0y 0oLl S0l | 90-088% | .8IE 7 uado 2y °\ Duddo "3y S420990 | | S =
90-019¢ | 90-80-1ZSY JIr X0y | 90-80-12S7 JIr A0y 0L9 GE9| 90-088% | .8/E 735013 1Y A Buis sy 920991 | L ki M
90-019¢ | 90-80-15% JIl 0y |  90-80-1£5Y JII" 30y 0L8 GE8 | 90-088Y| .8/¢ Y uado 3ddoyg H pudda dig 920993 | | € *
90-019Z | 90-80-1ZSY JIr oy | 90-80-12S7 JIr A0y 099 §Z9| 90-088%| .8/€ "y 35013 3)ddoug H Bunys diug 20991 | L l
70-019¢ | %0-90-LZS% M .06 | *70-90-12S7 JIr A0y S6Y 057 | %0-0887| .4/l U3}IMS 3JNSS3Jd PompAIL |=720953 | | |
() ()
w9 o oo | ot s | s ot | ongums | wpts auny Suuuag S| i | s




S D] |B] S

®®
®®

4@@

@ )

TP AN

i)

(5
RO
©

©

O
000

FOREST

C16

Reservdelar / Spare parts

ci6 63 [151113

Grupp / Section 13
Sida / Page 31




Slangsats / Hose Kit

(151113

C16_G13

Grupp / Section 13

32

Sida / Page

C16
Reservdelar / Spare parts

A-0LLY | 2-2-lZsy N Aoy | Zb-2b-lzsy ir yoy o€l G80L | ZL-00L%| .4/€ | U0I433404d BUIM JDINIAY] PPAYS13G0Y-13 92420951 | L | 9
A-0LLY | -2HZSy N mY | Zb-2b-l2sy Iy o€l 801 | zZl-00Lw| e uinj3y i3y 920951 L | 2
A-0LLY | -2HZSy AN oY | Zb-2b-l2sy iy o€l 801 | zZl-00Lw| e 3unssayg kL yZ-42095] | L | 2
90-019Z | 90-80-12G% JIr Aoy | 90-80-12G¥ I ¥oY 0€Zl S6ll | 90-088%| .8/¢ UjBdp 3SD) loy0] €Z-92099)| L | €@
A-0LLY | 22128y AN 06| 2L-2b-12SY I yoy S0 0Z6| Z-00LY| g uinj3y i3y s 74018 N 4
A-0LLY | 2-2-lZy Ir Aoy | Zb-2b-lzsy ir Noy SLZ 06| 2-00LY| g 3unssayg AL 12920991 L | 12
90-019Z | 90-80-LZS% I .06 | 90-80-12G% JIr X0y S8l 0cll | 90-088%| .8/€ UjBJp 3SD) oy0] 02420951 L | 0Z
90-019Z | 90-80-L2S% I 06 | 90-80-12GY JIr Y0y 595 05| 90-0887| .8/¢ 1Jod g Bumaast yiod g BursanaaN 6l-72095)| L | 6l
90-019Z | 90-80-LZS% I .06 | 90-80-12G% JIr X0y 74 0L7| 90-088% | .8/ }dod v Bumana 1Jod y BujsnaAIN 8l-20951| L | 8l
90-019Z | 90-80-L2S% I 06 | 90-80-12GY I ¥0Y 595 05| 90-0887| .8/¢ }iod g Jojo0y 1Jod g Jojpjoy L420953 | L | L
90-019Z | 90-80-L2S% I 06 | 90-80-12GY JIr ¥0Y 74 0L7| 90-088% | .8/ 1Jod ¥ Jojoj0y pod y Jojojoy 992091 L | 9
90-019Z | 90-80-LZSY I .06 | 90-80-12GY JIr 30y 509 0S5 | 90-088% | .8/€ 7 uado 3)ddoug ‘A Duddo diug Q720951 L | &
90-019Z | 90-80-L2S% I 06 | 90-80-12GY I N0y 5.8 028 | 90-088% | .8/ 7 35013 3)ddoJg ‘A Bupjs diug Y9209 | L |
80-019Z | 80-0L-LZS% JIr .06 |  80-0L-1ZS7 JIr oy 57 089| 80-088% | .Z/l UIN43J UOLD4OJ MOS JN§3J UolD}0Y €-920953| L | €
80-0192 | 80-0L-LZGY JIr L06 | 80-0L-1ZSY JIr oy SLL OLL| 80-088%| .z/l|  3Jnssaud UoID{OJ MDS 32444 Uol4DjDj0y A-420951| L | 2
$0-019Z | %0-90-LZSY JIr .06 | #0-90-1257 I oy 5501 0L0L | %0-088%| . U MDS ul doy U-920953| L | U
$0-019Z | %0-90-LZSY JIr .06 | #0-90-1257 JIr oy 0Ll SZeL | w0-088% | AL {no mog in doy 01920953 L | O
90-019Z | 90-80-12G% I Aoy | 90-80-12G¥ JIr ¥0Y 5Sl 0Z9L | 90-088%| .8/€ uMop 4111 pau ji 620951 L | 6
90-019Z | 90-80-12G% JIr Aoy | 90-80-12SY JIr ¥oY 5SHl 0Z9L | 90-088%| .8/€ dn 411 ddn g 8420951 L | 8
$0-0192 | 90-80-LZSY Ir 06| 90-80-1ZSY JIr 0y 0L8 S8 | 90-088% | .8/ 3y Uado 23y 'H puddo oy L2099 L | L
$0-019Z | 90-80-LZSY Ir .06 | 90-80-1257 JIr oy 059 65 | 90-0887| .8/€ 3y 350713 Iy H Buys »y 9920951 L | 9
$0-0192 | 90-80-LZGY Ir .06 | 90-80-12Z5Y JIr 40y 00l G701 | 90-088Y7| .8/€ 7 uado 23y A\ ouddo Yoy 42093 L | S
90-019Z | 90-80-12G% JIr Aoy | 90-80-12GY JIr ¥0Y 0L9 69| 90-0887| .8/€ 7 35013 2y A\ Bupjs Hpy y920993 | L | W
90-019Z | 90-80-12G% JIr Aoy | 90-80-12GY I ¥0Y 0L8 €8 | 90-088%| .8/E 3y Uado 3)ddoJg 'H ouddo dug €92095]| L | €
90-019Z | 90-80-12G% JIr Aoy | 90-80-12GY JIr ¥0Y 099 29| 90-088% | .8/€ 3y 35012 31ddoug H buns dug 920991 L |
$0-019Z | %0-90-LZSY JIr .06 | #0-90-1257 I oy S6Y 0SY | ¥0-088%7| .l Y24IMS 3uNSS3Ud oAk 1920953 L | L

o703 Z Bundno3 asoy | Bundnod asoy 104} 5%% yibua) 4 “M_ﬂ oubmg | Mg

DSKH Z bunddoy | Bunddoy | Joyk upy pBupy | pBumdoy Buos dfibunis | wipbumg awoN Buuwouag wwupy [ 1oy | sod

FOREST




26 )25 )( 24 )( 23

0| O

A
I\
bis

/
jo=
DO

N

10

24

N

o
e

n/

;
=i (Y1 20 |
55 on

FOREST

Reservdelar / Spare parts

C16

C16_G13

151113

Sida / Page

Grupp / Section 13

33




Nipplesats, chassi / Adapter Kit, frame

Pos. | Antal [Reservdelsnummer |Benamning Name

Item| Qty |Part Number
1 2 [12F42XS Rak kpl, Jic1,1/16-12 - R3/4 Str. adapter, Jic1,1/16 - R3/4
2 3  [12V40XS Stallbar 45°, Jic11/16-12 - R3/4 |45° adapter, Jic11/16- R3/4
3 1 |[6C6XS 90° Vinkelkoppling, JIC 9/16-18 |90° adapter, JIC 9/16-18
4 2 |6F42XS Rak kpl, Jic9/16-18 - R1/4 Str. adapter, Jic9/16 - R1/4
5 1 |6TT4XS Koppling, Jic9/16-18 - R1/4 Str. adapter, Jic9/16 - R1/4
6 1 |6WTX-WLNS Skottgenomgang, rak JIC9/16 |Str. Bulkhead, JIC 9/16-18
7 1 [705-04-04 Adapter, R1/4"X R1/4" Adapter, R1/4"X R1/4"
8 2 |8-8F42XS Rak kpl, utv Jic 3/4-16 - utv R1/2 |Str. adapter, Jic 3/4-16 - R1/2
9 2 |8C40XS Stallbar 90° kpl, Jic 3/4-16 - R3/8|90° adapter, Jic 3/4-16 - R3/8
10 3 [8C6XS 90° Vinkelkoppling, JIC 3/4-16 |90° adapter, JIC 3/4-16
11 7 |8F42XS Rak koppling, Jic 3/4-16 - R3/8 |Str. adapter, Jic 3/4-16 - R3/8
12 | 4 |8PNTXS Plugg, R3/8" Plug, R3/8"
13 1 |[8V40XS Stallbar 45° kpl, Jic 3/4-16 - R3/8|45° adapter, Jic 3/4-16 - R3/8
14 1 |8VeXS 45° vinkelkoppling, Jic3/4-16  |45° adapter, Jic 3/4-16
15 1 |8WETX-WLNS Skottgenomgang, 90° JIC 3/4-16 |90° bulkhead adapter, JIC 3/4
16 2 |Tredol14 Tredotatning, R1/4" Tredo seal, R1/4"

14 2 2 12 ) &
C16_G13 151113
C16 Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 34




FOREST

C16

Reservdelar / Spare parts

c16.G13  [151113

Grupp / Section 13
Sida / Page 35




Nipplesats, skarvblock / Adapter Kit, connection block

Pos. | Antal [Reservdelsnummer |Benamning Name

Item| Qty |Part Number
1 3 |12-16F42XS Rak kpl, Jic1,1/16-12 - R1 Str. adapter, Jic1,1/16-12 - R1
2 1 |12-16V40XS Stéllbar 45°, Jic11/16-12-R1 45° adapter, Jic11/16-12 - R1
3 2 |12-8TRTXS Reducering, JIC11/16-JIC3/4 |Adapter, JIC11/16-JIC3/4
4 2 |12FNTXS Blindmutter, invJIC11/16-12 |Cap plug, JIC11/16-12
5 3 |16-12TRTXS Reduc., JIC15/16-JIC11/16 Adapter, JIC15/16-JIC11/16
6 2 |16V40XS Stallbar 45°, Jic15/16-12 - R1 45° adapter, Jic15/16-12 - R1
7 3 [600022 Plugg, VSTI R1/4"-ED Plug, VSTI R1/4"-ED
8 8 [600023 Plugg, VSTI R3/8"-ED Plug, VSTI R3/8"-ED
9 1 [8FNTXS Blindmutter, inv JIC 3/4-16 Cap plug, JIC 3/4-16

on oD

[ama]

i
.

| | 1

©-

¢

| —

FOREST

C16

Reservdelar / Spare parts

C16_G13

151113

Grupp / Section 13
Sida / Page

36




Rotatorsats H101 / Rotator Kit, H101

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 800883 Rotator H101 Rotator H101
2 1 800884 Svangd. Dubbel MPB1-80/45 Brake link, MPB1-80/45
3 1 |[C56023 Rot. Styr. fran C16 mont.sats Rot. control from C16 inst. kit
4 6 |M6M16 Mutter Nut
5 6 |M6SM16x75A Skruv Bolt
6 12 [NLM16 Nord-Lock bricka, M16 Lockwasher, M16

FOREST

C16

Reservdelar / Spare parts

ci6 63 [151113

Grupp / Section 13
Sida / Page 37




Rotatorsats H122 / Rotator kit, H122

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 (800885 Rotator H 122 Rotator H 122
2 1 |800886 Svangd. Dubbel MPB2-2 KPL. Brake link MPB2-2
3 1 (800887 Krannos MPB2 Crane tip MPB2
4 1 1801253 Adaptersats rotator H 122 Adapter kit, rotator H 122
5 1 |C56023 Rot. Styr. fran C16 mont.sats Rot. control from C16 inst. kit
6 6 [M6M16 Mutter Nut
7 6 |M6SM16x75A Skruv Bolt
8 10 |MC6SM16X60B Insexskruv, 12.9 Socket head screw
9 22 [NLM16 Nord-Lock bricka, M16 Lockwasher, M16

FOREST

C16

Reservdelar / Spare parts

C16.G13 151113

Grupp / Section 13
Sida / Page 38




Rotator styrning fran C16 mont. sats / Rotator control from C16 inst. kit

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |[157B4128 Elmodul PVEM, prop., 24V Electrical module, prop., 24V
2 1 [C55971 Slangsats, rotator Hose kit, rotator
3 1 |C56022 Nippelsats, rotator Adapter kit, rotator
4 |1,7 m|Spiral32-m Skyddsspiral, 32 mm Hose protection

C3
3

O
©
&)

\\’//

C16.G13 151113

C1 6 Grupp / Section 13
FoREET Reservdelar / Spare parts Sida / Page 39




Nippelsats, rotator / Adapter Kit, rotator

Pos. | Antal [Reservdelsnummer |Benamning Name

Item| Qty |Part Number
1 1 |705-06-06 Adapter, R3/8"X R3/8" Adapter, R3/8"X R3/8"
2 2 |8-8C40XS Stéallbar 90°, Jic 3/4-16 - R1/2 90° adapter, Jic 3/4-16 - R1/2
3 2 |8C40XS Stallbar 90°, Jic 3/4-16 - R3/8 90° adapter, Jic 3/4-16 - R3/8

Isl
H

3

D)=

PO

OO O

’ k{\v/

D |
\\ O 1 . |
) I
NS L LI
C16_G13 151113
C16 Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 40




Slangsats, rotator / Hose Kit, rotator

e em

_.._\lrl:nlx 1]
)
N/
: :ﬁ M:
i _!. o .i_
| o \...L_/_

RO O O 5

2 O @D i _

L L = :C"

= |

C16_G13

1151113

Grupp / Section 13

Sida / Page

41

C16
Reservdelar / Spare parts

90-0L9Z | 90-80-1<SY% JIDY | 90-80-12SY MDY el 00LL | 90-088%| .8/¢ 10d-y J0JD}0Y 7L6SS] | L Y

90-0L9Z | 90-80-1<S% IO | 90-80-12SY MDY el 00LL | 90-088%| .8/ 10d-g J0]D]0Y e1L6SS] | | €

90-019¢ | 90-80-1¢S% JIP0Y | 90-80-1¢5% JIMA0Y S8 008 | 90-088%| .8/t H0d-g J0JD}0y CLLeSST | L 14

90-0L9Z | 90-80-1<S% JIDY | 90-80-125Y MDY G€8 008 | 90-088%7| .8/t 10d-y J0JD}0Y |-1L6SS]| L )
(ww) (wuw)

DS1AH Z Bunddoy | Bunddoy | Joyk uyp) pbud] pbumdoy buog dfibums | wipBuos Buuw puag Juupy | ojoiuy S04

FOREST




Nivellering SMST / Levelling Assembly

Pos. | Antal [Reservdelsnummer |Benamning Name

Item| Qty |Part Number
1 1 |[C55782 Nivelleringsats Levelling kit
2 1 |[C55944 Vriddonsats Rotary actuator kit
3 12 |MC65M12x50B Insexskruv, 12.9 Socket head screw
4 10 |MC6SM16X60B Insexskruv, 12.9 Socket head screw
5 12 [NLM12 Nord-Lock bricka, M12 Lockwasher, M12
6 10 [NLM16 Nord-Lock bricka, M16 Lockwasher, M16

FOREST

C16

Reservdelar / Spare parts

C16_G13

151113

Sida / Page

Grupp / Section 13

42




Nivelleringsats / Levelling Kit

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |157B4428 Elmodul PVEM, prop., 24V, flyt |El. module, prop., 24V, float
2 2 |800007 Smorjnippel KR 1/8 rak Grease fitting
3 2 |801034 Glidlager 60/65-50 Bushing 60/65-50
4 1 |[C55212 Tapp, D=40 L=87 Pin, D=40 L=87
5 1 |[C55214 Tapp, D=401=188 Pin, D=40 L=188
6 1 |[C55763 Nivelleringsstomme Levelling frame
7 1 |[C55774 Vriddonsfaste Rotary actuator bracket
8 2 |C55880 Axel @60 Pin @60
9 1 |C55920 Cylinder 80/40x160 Cylinder 80/40x160
10 1 |C55932 Nippelsats, nivellering Adapter kit, levelling
11 1 |[C55973 Slangsats, nivellering Hose kit, levelling
12 2 |M6SM12x25 Skruv Bolt
13 2 |[M6SM16x30 Skruv Bolt
14 2 |NLM12SYD Nord-Lock bricka, M12, stor Y.D. [Lockwasher, M12, large O.D.
15 2 [NLM16SYD Nordlock M 16, stor Y.D. Lockwasher, M16, large O.D.
16 |1,7 m|Spiral32-m Skyddsspiral, 32 mm Hose protection

FOREST

C16

Reservdelar / Spare parts

c16.G13 151113

Grupp / Section 13
Sida / Page 43




Nippelsats, Nivellering / Adapter Kit, Levelling

Pos. | Antal [Reservdelsnummer |Benamning Name

Item| Qty |Part Number
1 1 |705-06-06 Adapter, R3/8"X R3/8" Adapter, R3/8"X R3/8"
2 1 |8C40XS Stallbar 90°, Jic 3/4-16 - R3/8 90° adapter, Jic 3/4-16 - R3/8
3 3 |8F42XS Rak koppling, Jic 3/4-16 - R3/8 |Str. adapter, Jic 3/4-16 - R3/8
4 4 |8FNTXS Blindmutter, inv JIC 3/4-16 Cap plug, JIC 3/4-16
5 2 |8HTXS Rak skarv kpl., Jic3/4 - Jic3/4 Str. adapterlJic3/4-lJic3/4
6 2 |8Vv40XS Stallbar 45°, Jic 3/4-16 - R3/8 45° adapter, Jic 3/4-16 - R3/8
7 2 |8WTX-WLNS Skottgenomgang, rak JIC 3/4-16 |Bulkhead adapter, str, JIC 3/4
8 1 |[Tredol6 Tredotdtning, R3/8" Tredo seal, R3/8"

L

#05 %/@
e
oy

::/\‘

\@}@BQ»E

C16.G13 151113
C16

Grupp / Section 13
Reservdelar / Spare parts Sida / Page 44

FOREST




Slangsats, Nivellering / Hose Kit, Levelling

C16_G13

1151113

Grupp / Section 13

Sida / Page

45

C16
Reservdelar / Spare parts

90-019¢ | 90-80-1<SY% JIMM0Y | 90-80-1£SY JIM0Y Sell 00LL | 90-088%7| .8/¢ }og-y BusanBAIN -eL6SSY | | ¥l
90-0L9¢ | 90-80-1£SY7 JIMM0Y | 90-80-1£SY MDY Sell 00LL | 90-088%7| .8/¢ Hod-g ButsanpAIN €-€L685T| L €
90-019¢ | 90-80-1<SY7 JIMM0Y | 90-80-1£SY JIM0Y €8 008 | 90-088%| .8/t | BuganBAIN CELESST | | 14
90-0L9Z | 90-80-1£SY% JIMM0Y | 90-80-1£SY MDY GES 005 | 90-088%7| .8/¢ in ButganaaN |-€L65ST| | |

oYY Z bunddoy | Bunddoy | Joif ujoy _um% pbuDdy m_::%_ dhiburs | wipbuois Buuwnuag wupy | owy | sod

FOREST




Vriddonsats / Rotary Actuator Kit

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |[157B4128 Elmodul PVEM, prop., 24V Electrical module, prop., 24V
2 1 (800980 Vriddon, metric Rotary actuator, metric
3 1 |[C55433 Adapterplatta Adapter plate
4 1 |C55948 Slangkopplingsskydd vriddon Hose guard
5 1 |C55972 Slangsats, Vriddon Hose kit, rotary actuator
6 1 |C55983 Nippelsats, Vriddon Adapter kit, rotary actuator
7 12 |MC6SM12X30B Insexskruv Socket head screw
8 12 |MC65M12X40B Insexskruv, 12.9 Socket head screw
9 2 |MC6SM16X35 Insexskruv, 8,8 Socket head screw
10 24 [NLM12 Nord-Lock bricka, M12 Lockwasher, M12
11 2 [NLM16 Nord-Lock bricka, M16 Lockwasher, M16
12 |1,7 m|Spiral32-m Skyddsspiral, 32 mm Hose protection

FOREST

C16

Reservdelar / Spare parts

C16.G13 151113

Grupp / Section 13
Sida / Page 46




Nippelsats, Vriddon / Adapter Kit, Rotary Actuator

Pos. | Antal [Reservdelsnummer |Benamning Name

Item| Qty |Part Number
1 2 |[6-6C40XS Stallbar 90° kpl, Jic9/16 - R3/8 |90° adapter, Jic 9/16 - R3/8
2 1 |6C40XS Stallbar 90° kpl, Jic9/16 - R1/4 |90° adapter, Jic9/16 - R1/4
3 1 |6V40XS Stallbar 45° kpl, Jic9/16 - R1/4 |45° adapter, Jic9/16 - R1/4
4 1 |705-06-06 Adapter, R3/8"X R3/8" Adapter, R3/8"X R3/8"
5 2 |8F42XS Rak koppling, Jic3/4- R3/8 Str. adapter, Jic 3/4- R3/8
6 2 |8HTXS Rak skarv. kpl., Jic3/4-Jic3/4 |Str. adapterlJic3/4-Jic3/4
7 1 |Tredol6 Tredotatning, R3/8" Tredo seal, R3/8"

(@8 |
R» © O VP

= -
e e = — ]
| |
[ [
| |
o)

T

\J

~—’

PO O O =
2%

—

.\

™~

.
~

\

\
S

1) 13 )]
0}
—

_/|'_|
ﬁLJ

FOREST

C16

Reservdelar / Spare parts

C16.G13 151113

Grupp / Section 13
Sida / Page 47




Slangsats, Vriddon / Hose Kit, Rotary Actuator

LL,

(151113

C16_G13

48

Grupp / Section 13

Sida / Page

C16
Reservdelar / Spare parts

..'llll\\

a

|

|

_ -
90-019Z | 90-80-1¢SY% JIrMod | 90-80-12SY% JIrMDy SEll 00LL | 90-088%| .8/¢ 1J04-Y UGPPIIA -CL6SS] | | bl
90-019¢ |  90-80-1<S% JIPA0Y | 90-80-1¢SY JIrADY Sell 00LL | 90-088%7| .8/¢ 110d-g UOPPLIA €-CL6SS]| ) €
%0-019¢ | %0-90-1¢S% JIPA0Y | %0-90-1¢SY JIryny 988 058 | %0-088Y S 110d-g UOPPLIA C7CL6SST | | 14
#0-0L9Z |  %0-90-1¢SY% JIrM0d | %0-90-125Y% JIraoy SEL 00L| *%0-088% il 1J04-Y UGPPIIA |-¢L6SST | |

(W) (W)

DS1AH 7 Bunddoy | Bunddoy | JoA ujoy pbup] pbupdoy Bupig dhibumys | wipbupis Buluwpuag Juugy | oluy 'S0

FOREST




Lutningsgivare SMST / Levelling Sensor Kit

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |6WETX-WLNS Skottgenomgang, 90° JIC9/16 |90° bulkhead, JIC 9/16
2 1 |[800147 Forskruvning Pg9 Cable gland
3 1 (801201 Lutningsgivare Levelling sensor
4 1 |[C56004 Faste, lutningsgivare Levelling sensor bracket
5 1 |C56007 Skyddsplat Protective plate
6 4 |M6M16 Mutter Nut
7 2 |M6SM12x20 Skruv Bolt
8 4 |MC65M16X110B Insexskruv, 12.9 Socket head screw
9 2 [MC6SM5X55 Insexskruv, 8.8 Socket head screw
10 2 [NLM12 Nord-Lock bricka, M12 Lockwasher, M12
11 8 [NLM16 Nord-Lock bricka, M16 Lockwasher, M16

FOREST

C16

Reservdelar / Spare parts

C16_G13

151113

Sida / Page

Grupp / Section 13

49




Minispakarsats, 5 knapp / Mini Levers, 5 buttons

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |[C55460 Manoverspak C16 vanster Mini lever, left
2 1 |[C55921 Manoverspak C16 hoger Mini lever, right
Right Wire
] Colours
)  ————
Levelling Qut Pink Tilt Up
Disk Rot. On/Off Yellow Disk Out/In
Levelling Float Brown Automatic (Harvesting)
Not Used Grey Not Used
Levelling In Green Tilt Down
Grip Open/Close + White
Thumb Switch
(Not Included)
Knappsats, 4 knapp / Button Kit, 4 buttons
Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 2 1801003 Knappsats Mini 4-knapp Touch |Button kit, 4 button
_ Wire
Right Colours Left
Disk Roft. Un/Uff% White ﬁﬂisk Out/In
Levelling Out Co) Grey C. Tilt Up
Levelling Float @ Yellow @ Automatic/Harvesting
Levelling In @ Green @ Tilt Down
‘ ‘ + Brown ‘ ,/®
C16 C16_G13 151113
Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 50




Spakar, bandgravare / Levers, tracked excavator

Pos. | Antal [Reservdelsnummer |Benamning Name

Item| Qty |Part Number
1 2 801029 Adapter M12, M14 & M14x1,5 Adapter M12, M14 & M14x1,5
2 2 |801030 Balgbricka med skruv Bellows washer with screw
3 1 (801031 Grip LB H6 7-knapp 2-rullar Grip, right, 7-button 2-roller
4 1 (801032 Grip L8 Va 7-knapp 2-rullar Grip, left, 7-button 2-roller

Boom Extfension Out

(16 Harvesting
(Automatic)

Boom Extension In

Not Used
16 Grip
Hammer

Not Used

Rotfoftilt Tilt

Rotofilt Rofator

Rotofilt Grip Close

Rotafilt Grip Open
(16 Disk Rotation

(16 Disk Out/In
(16 Rotafor
(16 Tilt Up

(16 Titt Down

S e Reservdelar / Spare parts

C16

ct6 613 [151113

Grupp / Section 13
Sida / Page 51




Spakar, hjulgriavare / Levers, wheeled excavator

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 2 |[801029 Adapter M12, M14 & M14x1,5 Adapter M12, M14 & M14x1,5
2 2 |801030 Balgbricka med skruv Bellows washer with screw
3 1 (801032 Grip L8 Va 7-knapp 2-rullar Grip, left, 7-button 2-roller
4 1 [801080 Grip L8 H6 6-knapp 2-rullar Grip, right, 6-button 2-roller

Boom Extension In Rotofilt Grip Close

Rotofilt Grip Open
(16 Disk Rotation

Boom Exfension Outf

(16 Harvesting
(Automatic)

Rotofilt Tilt

Rotofilt Rotator

Forward/Reverse (16 Disk Out/In

(16 Grip

Hammer

(16 Rofafor
(16 Tilt Up

Pendulum axle locking (16 Tilt Down

ct6 613 151113

C16

Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 52




Kedjeskottskydd / Chain shot protection

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |C55628 Gummiplatta Rubber guard
2 1 |C55633 Mothall Plate
3 2 |C55934 Tackplat Cover plate
4 2 |c55935 Tackplat Tackplat
5 1 |[C55982 Distans Spacer
6 4 |M65M12x50 Sexkantsskruv, 8.8 Fzb Bolt
7 12 |M6SM16x40 Skruv Bolt
8 4 |NLM12 Nord-Lock bricka, M12 Lockwasher, M12
9 12 |NLM16 Nord-Lock bricka, M16 Lockwasher, M16

FOREST

C16

Reservdelar / Spare parts

c16.G13 151113

Grupp / Section 13
Sida / Page 53




C55146: Sagcylinder, C16 / Cutting cylinder

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |[801086 Ledlager Spherical plain bearing
2 1 |500077 P-sats, C55146 Packing kit, C55146
/2‘\

) . /1
ot / 260
410
C16 C16_G13 151113
Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 54




C55114: Cylinder 50/25x170

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |500074 P-sats, C55114 Packing kit, C55114
2 2 |700010 Ledlager Spherical plain bearing
3 3 800007 Smorjnippel KR 1/8 rak Grease fitting
4 1 |AK47 Lasring, AK47 Locking ring, AK47
5 1 |[C55115 Kolv, #50 Piston, 50
6 1 |[C55120 Toppmutter, 50/25 Top nut, 50/25
7 1 |[C55122 Kolvstang, @25 Cylinder rod, 25
8 1 |[C55123 Cylinder ror, 60/50 Cylinder pipe, 60/50
9 1 |RB50 Rundtradsséakring Locking ring
10 2 |SGH047 Lasring, SGH 47 Locking ring, SGH 47

50

375

FOREST

C16

Reservdelar / Spare parts

c16.G13 151113

Grupp / Section 13
Sida / Page 55




€55920: Cylinder 80/40x160 (C16.c, C16.b)

Pos. | Antal [Reservdelsnummer |Benamning Name
Item| Qty |Part Number
1 1 |500094 P-Sats, Tiltcyl. C55920 Packing kit, C55920
2 1 |500096 Kolvring, 80 Piston ring, 80
3 1 (500102 Strypning Restrictor
4 2 |700015 Ledlager Spherical plain bearing
5 3 |800007 Smorjnippel KR 1/8 rak Grease fitting
6 1 |[C55915 Kolv, @80 Piston, @80
7 1 |[C55918 Kolvstang @40 SMST Rod, @40
8 1 |C55919 Cylinderrér, 380 SMST Cylinder pipe, @80
9 1 |[C56074 Toppmutter, 80/40 Top nut, 80/40
10 2 |SGHO062 Lasring, SGH062 Locking ring, SGH062

(55920= 80
(55105=60

LD

med Loctite Nr. 638

f L& 110

Lase

AR V!

L3 2

i

5

"

Ldses genom aft|knacka ned i spéret.

(¢ 80)
(¢ 40)

@ 95)

ses med|Loctite Nr. 638

160

450

C55105: Cylinder 80/40x160 (C16.a, C16.b)

Pos. [ Antal [Reservdelsnummer |Benamning Name
Item| Qty [Part Number
1 1 |500076 P-Sats, Tiltcyl. C55105 Packing kit, C55105
2 0
3 0
4 2 |700015 Ledlager Spherical plain bearing
5 3 |800007 Smorjnippel KR 1/8 rak Grease fitting
6 1 |C55107 Kolv, @80, C55105 Piston, @80, C55105
7 1 |C55111 Kolvstang, @40, C55105 Rod, @40, C55105
8 1 |C55112 Cylinderrér, 380, C55105 Cylinder pipe, @80, C55105
9 1 |C55110 Toppmutter, 80/40, C55105 Top nut, 80/40, C55105
C16 ct6 613 151113
Grupp / Section 13
otz Reservdelar / Spare parts Sida / Page 56




